



**PLACIDUS PRODUCT LIST 2019-2020**

<b>S R</b>	<b>Injectables</b>	<b>Dosage Form</b>
1	0.3 % NACL	0.5 & 1 ml Ampoule
2	0.9 % NACL	0.5 ml, 1 ml, 2 ml & 5 ml
3	Adrenaline Injection 1mg/ml	1ml Ampoule
4	Amikacin sulphate injection	1ml and 2ml Ampoule
5	Aminophylline Inj.25mg/ml	10ml
6	Amiodarone HCl 50mg/ml	3ml
7	Analgin 500mg/5ml	5ml
8	Apomorphine HCl 10mg/mL	2ml, 5ml
9	Artemether Injection 40mg/ml	1ml Ampoule
10	Artemether Injection 80mg/ml	1ml Ampoule
11	Ascorbic Acid 5% Inj.	2ml
12	Ascorbic Acid Inj. (Vitamin C) 100mg /ml	5ml Ampoule
13	Atacurium Besylate injection 10mg/ml	2.5ml & 5ml Ampoule
14	Atropine sulphate injection IP 0.6mg/ml	1ml Ampoule
15	Bupivacain Hydrochloride 5mg+dextrose 80mg Injection	4ml Ampoule
16	Caffeine and Sodium Benzoate Injection 125 mg/ml 125 mg/ml	2 ml
17	Caffeine Citrate Injection 20 mg/ml	3 ml
18	Calcium Chloride Injection, USP 10%	10 ml
19	Chloroquine Phosphate inj 40mg/ml	2ml and 5ml Ampoule
20	Chlorpheniramine Maleate Inj.10 mg / ml	ml
21	Cholecalciferol 3 Lac IU (Vit D3) (7.5mg)	1 ml
22	Cholecalciferol 6 Lac IU (Vit D3) (15mg)	1 ml
23	Citicoline Sodium Injection 125 mg	4 ml, 5 ml

24	Citicoline Sodium Injection 250 mg	4 ml
25	Clindamycin Injection 150 mg/ml	1 ml, 2 ml, 4 ml
26	Cyanocobalamin (B12) Injection, USP 1000 mcg/mL	1 ml
27	Dexamethasone Sodium Phosphate Inj.4mg/ml	2ml Ampoule
28	Dexketoprofen 25mg/ml	2 ml
29	Dexmedetomidine Hydrochloride 100mcg/ml	0.5ml,1ml and 2ml Ampoule
30	Diazepam injection 5mg/ml	2 ml Ampoule
31	Diclofenac sodium 25 mg /ml Inj.	3ml Ampoule
32	Diclofenac sodium 50mg+ Dicyclomine HCL20mg Inj.	1ml Ampoule
33	Dicyclomine Hydrochloride Injection 10 mg/mL	2 ml
34	Dopamine hydrochloride injection	1 ml & 5 ml
35	Drotavarine Hcl 40 mg 2 mL	2 ml
36	Ephedrine sulphate 30mg/ml	1ml Ampoule
37	Ephedrine sulphate 30mg/ml	1ml Ampoule
38	Ephedrine sulphate 30mg/ml	1ml Ampoule
39	Ethamsylate 125 mg/ml	2 ml Ampoule
40	Etomidate Injection 2 mg/mL	10 mL
41	Etophylline 169.4 mg + Theophylline 50.6 mg 2 ml	2 ml
42	Fentanyl citrate inj 50mcg/ml	2ml & 10ml Ampoule
43	Flupentixol Injection 20 mg/ml	1 ml 2 ml
44	Fluphenazine Decanoate 25mg/ml	1 ml
45	Furosemide Inj.10mg/ml	2ml Ampoule
46	Gentamicin injection 10 mg/ml	2 ml Ampoule
47	Gentamicin injection 40 mg/ml	2 ml Ampoule
48	Glycopyrrolate Injection 0.2 mg/ml	2 ml
49	Granisetron Hydrochloride Injection 1 mg/ml	1 ml
50	Haloperidol Decanoate Injection 100mg/ml	1 ml
51	Haloperidol Decanoate Injection 50mg/ml	1 ml
52	Hydroxyzine HCl Injection 25 mg/mL	1 ml
53	Hydroxyzine HCl Injection 50 mg/mL	1 ml 2 ml
54	Hyoscine butylbromide injection 10 mg/ml	1 ml
55	Hyoscine butylbromide injection 20 mg/ml	1 ml Ampoule
56	Iron Sucrose 20 mg/ml	2.5 ml & 5 ml Ampoule

57	Ketamine Hydrochloride Injection IP 50mg/ml	2ml Ampoule
58	Ketoprofen injection 50mg/ml	2 ml
59	L-Ornithine + L-Aspartate 5mg Injection	10 ml
60	Labetalol Hydrochloride Injection 5mg/ml	2ml, 5ml
61	Levetiracetam injection 100 mg/ml	5 ml Ampoule
62	Levobupivacaine injection 2.5 mg/ml	10 ml Ampoule
63	Levobupivacaine injection 5 mg/ml	10 ml Ampoule
64	Levobupivacaine injection 7.5 mg/ml	10 ml Ampoule
65	Lidocaine 1%	1 ml, 2 ml, 5 ml Ampoule
66	Lidocaine 2%	1 ml, 2 ml, 5 ml Ampoule
67	Lorazepam injection 4 mg 1 ml	1 ml Ampoule
68	Lorazepam injection 2 mg 1 ml	1 ml Ampoule
69	Manganese Sulfate Injection 0.1 mg/mL	10 ml
70	Mecobalamine Inj.500mcg/ml	1 ml
71	Metamizole Sodium 500mg/ml + Pitofenone Hydrochloride 2mg/ml+ Fenpiverinium Bromide 0.02mg /ml	5 ml
72	Methylergonovine Maleate Injection 0.2 mg/mL	1 mL
73	Metoclopramide Inj.5 mg / ml	2 ml Ampoule
74	Metoclopramide Injection 10mg/2ml	2 ml
75	Midazolam Injection 5mg/ml	1ml Ampoule
76	N-Acetyl-Lcysteine Inj.200mg/ml	2ml
77	Neostagmin 0.5 mg injection	1ml and 5ml Ampoule
78	Neostagmin sulphate 2.5mg&Glycopyrolate 0.5mg/5ml	5ml Ampoule
79	Nicardipine HCL 10 mg 10 ml	10 ml Ampoule
80	Nitroglycerine Injection 5 mg/ml	10 ml
81	Noradrenaline(Norepinephrine)Injection 1mg/ml	2ml and 4ml Ampoule
82	Ondansetron 2 mg/ml	2 ml Ampoule
83	Palonosetron Hydrochloride Injection 0.25mg/5ml	1.5ml and 5ml Amp.
84	Paracetamol inj 150mg/ml	2ml Ampoule
85	Phenobarbital injection 200 mg/ml	1 ml Ampoule
86	Phenylephrine HCL Injection 10 mg/ml	1ml
87	Phytomenadione (Vitamin K 1) inj.10mg/ml	1ml
88	Phytonadione injection 1 mg/ml	1 ml

89	Phytonadione injection 10 mg/ml	1 ml
90	Piroxicam 20mg/ml	2ml
91	Promethazine Hydrochloride Injection 25 mg/ml	1ml
92	Quinine Dihydrochloride 300 mg/ml	1 ml & 2 ml Ampoule
93	Ranitidine Hcl injection 25 mg/ml	2 ml Ampoule
94	Rocuronium bromide injection 10 mg/ml	5 ml Ampoule
95	Sodium Valproate 100 mg/ml	5 ml Ampoule
96	Sterilised Water For Inj.	1 ml, 2 ml, 5 ml & 10 ml
97	Thiocolchicoside 4mg/2ml	2ml
98	Tramadol Hydrochloride injection 50mg/ml	1ml Amp and 2ml Ampoule
99	Tranexamic acid injection 100 mg/ml	5 ml Ampoule
100	Vitamin B Complex Injection	2 ml , 3 ml 5 ml
101	Vitamin B6 Inj. 50mg/ml	1,2ml
102	Zinc Sulfate Injection 1 mg/ml	10ml
103	Zinc Sulfate Injection 5 mg/ml	5ml Ampoule
104	Zuclopenthixol Decanoate Injection 200 mg/ml	1 ml
105	Zuclopenthixol Decanoate Injection 50 mg/ml	1 ml
106	$\alpha$ - $\beta$ Arteether Injection 75mg/ml	1ml,2ml & 3mlAmpoule
<b>S</b>	<b>Beta Lactum</b>	<b>Dosage Form</b>
<b>R</b>		
1	AMOXICILLIN AND CLAVULANATE POTASSIUM FOR ORAL SUSPENSION 312.5 MG USP BOTTLE/GLASS/HDPE	312.5mg
2	AMOXICILLIN AND CLAVULANATE POTASSIUM FOR ORAL SUSPENSION 457 MG USP BOTTLE /GLASS/HDPE	457mg
3	AMOXICILLIN AND CLAVULANATE POTASSIUM TABLETS IP/USP 375MG TABLET	375 mg/ 625 mg
4	AMOXICILLIN AND CLOXACILLIN CAPSULE BP	250mg
5	AMOXICILLIN AND CLOXACILLIN DISPERSIBLE TABLETS IP	250mg
6	AMOXICILLIN FOR ORAL SUSPENSION B.P 250MG	30ml/60ml/100ml bottles
7	AMOXICILLIN FOR ORAL SUSPENSION IP/ B.P 125MG	30ml/60ml/100ml bottles
8	AMOXICILLIN TABLETS USP 500MG	500mg

9	AMOXYCILLIN 250 MG AND DI CLOXACILLIN 250 MG CAPSULES	250mg+250mg
10	AMOXYCILLIN 875 MG AND CLAVULANATE POTASSIUM 125 MG TABLET	875mg + 125mg
11	AMOXYCILLIN CAPSULES B.P /IP./USP 250mg	250mg/500mg
12	AMOXYCILLIN DISPERSIBLE TABLETS IP/ B.P.250 MG	250mg
13	AMPICILLIN AND CLOXACILLIN CAPSULES BP 250MG	250mg/500mg
14	AMPICILLIN CAPSULES IP/B.P./USP 250MG	250mg/500mg
15	AMPICILLIN FOR ORAL SUSPENSION IP/B.P/USP	125mg 30ml/60ml/100ml bottles
16	CLOXACILLIN CAPSULES B.P.	250mg/500mg
17	CO-AMOXICLAV 625	625mg
18	CO-AMOXICLAV ALL STRENGTHS-TABLETS AND DRY SYRUP FOR SUSPENSION	
19	DI-CLOXACILLIN CAPSULES USP	250mg/500mg
20	FLU-CLOXACILLIN CAPSULES B.P.	250mg/500mg
21	SULTAMICILLIN (AS TOSYLATE 375 MG SULBACTAM 147 MG + AMPICILLIN 220 MG TABLETS	375mg+147mg+220mg
<b>S</b>	<b>Generic</b>	<b>Dosage Form</b>
<b>R</b>		
1	Aceclofenac Sustained Release tablets	200 mg
2	Aceclofenac tablets	100 mg
3	Aceclofenac, Paracetamol & Chlorzoxazone tablets	100 mg+325 mg+250 mg
4	Acyclovir ointment	0.05% w/w
5	Acyclovir tablets	200 mg, 400mg , 800mg
6	Albendazole Chewable tablets	400 mg
7	Albendazole oral suspension	200mg per 5ml
8	Amlodipine Besilate with Hydrochlorothiazide tablets	5 mg+12.5 mg
9	Amlodipine Besylate tablets	2.5 mg , 5mg
10	Azithromycin tablets	250 mg , 100mg , 500mg
11	Bisacodyl Delayed Release tablets	5 mg
12	Caspofungin Acetate 50mg	50mg
13	Cetirizine Hcl Dispersible tablets	10 mg
14	Cetirizine Hcl tablets	10 mg
15	Ciprofloxacin tablets	250 mg , 500mg
16	Clarithromycin 250mg	250mg / 500mg

17	Clindamycin HCL capsules	150 mg
18	Clindamycin HCL capsules	300 mg
19	Clotrimazole cream	1% w/w , 2% w/w
20	Clotrimazole Vaginal Insert tablets	100 mg
21	Dapoxetine HCl Tablets	30 mg , 60mg
22	Desloratadine tablets	5 mg
23	Diclofenac Pott. with Acetaminiphen tablets	50 mg+325 mg
24	Dil oil, Fennel oil with Simethicon drops	0.005ml+0.0007ml+40mg per 1ml
25	Drotaverine HCl Tablets	40 mg , 80mg
26	Esomeprazole 20mg + Itopride Hydrochloride 150mg Capsule	20mg + 150mg
27	Esomeprazole 40mg + Levosulpiride 75mg Capsule	40mg + 75mg
28	Esomeprazole Magnesium 20mg	20mg / 40mg
29	Esomeprazole Mg with Domperidone tablets	20 mg+10 mg
30	Fluconazole Capsules 150 MG	150mg
31	Glicazide with Metformin Hcl tablets	80 mg+500 mg
32	Glimepiride with Metformin tablets	1 mg+500 mg , 2 mg+500 mg
33	Glimipride Tablets	1 mg , 2mg , 3mg , 4mg
34	Ibuprofen 200mg	200mg / 400mg
35	Ibuprofen Oral suspension 100mg/5ml	5ml
36	Itraconazole 100mg	100mg
37	Ivermectin tablets	6 mg
38	Ivermectin with Albendazole oral suspension	1.5mg+200mg per 5ml
39	Ivermectin with Albendazole tablets	6 mg+400 mg , 12 mg+400 mg
40	Lansoprazole 30mg	30mg
41	Levocetirizine Hcl syrup	2.5mg per 5ml
42	Levocetirizine Hcl tablets	5 mg
43	Levofloxacin 500mg	500mg
44	Levofloxacin Injection 500mg/100ml	100ml
45	Lincomycin 300mg	300mg / 600mg
46	Losartan Potassium tablets	25mg , 50 mg
47	Mecobalamin, Zinc, Vit B6, Folic Acid, Niacinamide & Chromium tablets	1500mcg+61.8mg+3mg+1.5mg+50mg+50mcg
48	Mecobalamin, Zinc, Vit B6, Folic Acid, Niacinamide & Chromium tablets	500mcg+61.8mg+3mg+1.5mg+50mg+50mcg

49	Meloxicam	7.5mg / 15mg
50	Meropenem	1gm / 500mg
51	Meropenem 1000mg + Sulbactam 500mg Injection with WFI 20ml	1000mg+500mg
52	Metformin Extended Release tablets	1000 mg
53	Metformin Hydrochloride + Glimepiride 500mg+1mg	500mg + 1mg
54	Metformin tablets	500mg , 800mg , 1000 mg
55	Moxifloxacin	500mg
56	Mupirocin Ointment	2% w/w
57	Ofloxacin	200mg / 400mg
58	Ofloxacin Injection 40mg/10 ml	10ml
59	Ofloxacin with Tinidazole tablets	200 mg+600 mg
60	Omeprazole Capsules 20mg	20mg
61	Omeprazole Delayed Release capsules	20 mg
62	Omeprazole For Injection 40mg Inj.+ WFI 10ml.	10ml
63	Omeprazole Magnesium with Domperidone tablets	10 mg+15 mg
64	Pantoprazole 20mg	20mg / 40mg
65	Pantoprazole Sodium 40mg	10ml
66	Pantoprazole with Domperidone capsules	40mg+30mg
67	Phenylephrine, Cetrizine & Ambroxol tablets	5 mg+10 mg+60 mg
68	Pioglitazone with Metformin Hcl tablets	15 mg+500 mg / 30 mg+500 mg
69	Rabeprazole 20 mg	10ml
70	Rabeprazole Sodium 20mg+ Levosulpiride 75mg Coated Tablet	20mg + 75mg
71	Rabeprazole Tablets	20mg
72	Rabeprazole with Domperidone capsules	20mg+30mg
73	Rosuvastatin	10mg / 20mg
74	Sildenafil Citrate tablets	50mg , 100 mg
75	Tadalafil	20mg
76	Vancomycin Hydrochloride 500mg	500mg
77	Vit B6, Vit B12, Niacinamide, Folic Acid, Biotin, Chromium, Selenium & Zinc capsules	3mg+15mcg+100mg+1.5mg+100mcg+30mcg+55mcg+41.4mg
78	Zoledronic Acid Injection 4mg	4mg/10ml

For Placidus Pharma Pvt Limited



Authorised Signatory